PART NO.:

VUOLANT AIR INTAKE SYSTEMS

172406

INSTALLATION INSTRUCTIONS
WWW.VOLANTPERFORMANCE .COM
TECH SUPPORT: (909) 476-7225 |2

175406 PARTS LIST

1 | VOLANT FILTER BOX

-

3 X 2 1/2" REDUCER

1/4" RUBBER WASHERS

VOLANT FILTER BOX LID

3 1/2* X 3" HUMP HOSE

5/16" WASHERS

VOLANT AIR DUCT

174"-20 X 374" BOLTS

174" WASHERS

[AUQ NI N

VOLANT ADAPTER

10732 X 1/2" SCREWS

1/2* RUBBER GROMMET

1 | POWERCORE FILTER W/CLAMP

1/4"-20 TRUSS HEAD SCREWS

172" RUBBER PLUG

#048 CLAMPS

174" LOCK WASHERS

N EPREAES

VOLANT ADAPTER GASKET

2 | #056 CLAMPS

WDWw|d|lW[IW ]|~

5/16" LOCK WASHERS

golant

(3) 10/32” X 1/2' SCREWS
(3> 5/16” LOCK WASHERS
(3> 5/16” WASHERS
VOLANT FILTER BOX
VOLANT ADAPTER GASKET
VOLANT ADAPTER

=11
=11

=110

Perjformeonece

1/47-20 TRUSS HEAD SCREWS
1/4” RUBBER WASHERS

T
=T VOLANT FILTER
— BOX LID =7

!

NOTE: INSTALL AIR TEMP
SENSOR ONLY ON 04-06
MODELS. USE 1/2"
RUBBER PLUG IF NOT
APPLICABLE.

VOLANT
ADAPTER

Q) 1/4"-20 X 3/4"
LOCK WASHERS

3 1/4*
(3) 1/4" WASHERS

SIDE VIEW

VOLANT AIR

RUBBER _u_lcm\_n_._m/bH_N TEMP SENSOR

I e
Y

172" RUBBER

GROMMET

172" X 7'
BREATHER HOSE

DUCT

#056 CLAMP

3 /e

#056 CLAMP

X 3 ~
HUMP HOSE

WHEEL FENDER

BOLTS

VOLANT
FILTER BOX

POWERCORE
FILTER
W/CLAMP

TarP

(@)

1

—_

-~
~

//
FIG. A N\

\

[0 #048 CLAMP

3" X 2 12 /

\ REDUCER /

/

// D #04s CLAWP
~ THROTTLE .~
~ BODY.

- o=

VIEW



